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1. SUMMARY OF SAR TEST REPORT
1.1 Test Details

Device under Test (DUT):

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Product: Patient monitor
Manufacturer: GE Healthcare Finland oy
Model: Carescape ONE

Serial Number:

SXG24230012HP, SXG24210012HP

Hardware Version:

2

FCC ID Number:

Contains FCC ID OUSMULWO1 and 2AO8L-WSIO1

DUT Number:

20214, 20216

Battery Type used in testing:

Li-lon Battery

State of the Sample:

Production sample

Testing information:

Testing performed:

16.12.2024 - 30.12.2024

Notes:

Fixed MBAN output power value

Document history & changes:

This document replaces report with ID “FCC_SAR report_Carescape ONE

1D6952_26022025".

Document ID:

FCC_SAR report_Carescape ONE ID6952_19032025.docx

Temperature °C

22+2 / Controlled

Humidity RH%

30+20 / Controlled

Measurement performed by:

Kalle Orava, Kirsi Kyllénen

FCC Test Firm Designation Number:

FI0005

Copyright © Verkotan 2025
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1.2 Maximum Results

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)
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The maximum reported* SAR values for Extremity-configuration for transmitting systems are
shown in a table below. The device conforms to the requirements of the standards when the
maximum reported SAR value is less than or equal to the limit. The SAR limit specified in FCC
47 CFR part 2 (2.1093) for Extremity SAR1ogis 4.0 W/kg.

1.2.1 Standalone SAR

Wy,
N
~——
e
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“rol BN

WLAN Module:
Highest Reported* SAR10g[W/kg] in
System Extremity Exposure Condition, Result
Omm separation distance
2.4 GHz WLAN 0.48 PASS
5 GHz WLAN 0.68 PASS
* Reported SAR Values are scaled to upper limit of power tuning tolerance.
WSI Module:
Estimated* SAR10[W/kg] in Extremity
System Exposure Condition, Result
Omm separation distance
MBAN 0.13 PASS
NFC 0.001 PASS
* According to KDB 447498 D01 General RF Exposure Guidance v06, section 4.3.1
1.2.2 Simultaneous Transmission SAR
SAR10g[W/kg] in Extremity Exposure
Highest Simultaneous Transmission SAR 105l W/kg] . Y EXp Result
Condition
5GHz WLAN + MBAN + NFC 0.81 PASS

4(57)
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1.2.3 Maximum Drift

¢ y
Finnish Accreditation Service
T287 (EN ISO/IEC 17025)
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Maximum Drift During Measurements

1.2.4 Measurement Uncertainty

-0.82 dB*
*Larger than 5% drifts included to scaling factors
SAR 10g: IEC 62209-1528 (3 GHz - 6 GHz)
| Expanded Uncertainty (k=2) 95 % +23.0%
SAR 10g: 0.3 - 3 GHz:
| Expanded Uncertainty (k=2) 95 % +219%

Copyright © Verkotan 2025
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2. DESCRIPTION OF THE DEVICE UNDER TEST (DUT)
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The DUT is a patient monitor used by clinicians. It has a touch screen and a handle for easy
movement of the monitor. Typically, the monitor is installed to a patient’s bedside further than

20 cm from the patient.

The DUT has two radio modules. A WLAN module (FCC ID OU5MULWO1) containing 2.4 GHz
& 5GHz WLAN technology and WSI module (FCC ID 2AO8L-WSI01) containing MBAN and
NFC technology. Both WLAN and MBAN use two antennas. MIMO transmission is supported

by 2.4GHz WLAN.

The WSI module is a GEHC radio product that enables a host device to communicate with
GEHC wireless sensors. The operation utilizes GEHC's proprietary MBAN radio technology for
patient data transfer and NFC radio technology for device pairing.

WLAN Antennas

NFC Antenna

MBAN Antennas

Figure 1. Overview of the DUT Bottom

Device Category Portable

Exposure Environment General population uncontrolled
6 (57)
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2.1 Supported Frequency Bands and Operational Modes

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)
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WLAN module:
Modes of Transmitter Frequency
Operation Range [MHz]
TX Frequency bands
2.4GHz WLAN 2412 - 2472
5GHz WLAN 5180 — 5825*
*Used frequency depends on regional regulation.
WSI module:
Modes of Transmitter Frequency
Operation Range [MHz]
TX Frequency bands
MBAN 2360 - 2500*
NFC 13.56

*Used frequency depends on regional regulation.

2.2 Test Exemptions

Size of the DUT is 240 x 150 x 60 mm. Due to the large size of the DUT; all edges were not

tested. Test exemptions were made based on antenna to edge separation distance according
to KDB 447498 D01 General RF Exposure Guidance v06, section 4.3.1. The touch screen (front)
was SAR tested for all WLAN bands as using the screen a common use case.

2.2.1 SISO Antenna 1

Copyright © Verkotan 2025

T | S | TR | mmmmedn | po ST
[MHz] 4.3.1]
Left 802.11n 2412 - 2472 6.96 Yes
Right 802.11n 2412 - 2472 196.85 No
Top 802.11n 2412 - 2472 73.94 No
Bottom 802.11n 2412 - 2472 28.27 No
Back 802.11n 2412 - 2472 22.00 No
Antenna Left U-NII-2A 5250 - 5350 6.96 Yes
1 Right U-NII-2A 5250 - 5350 196.85 No
Top U-NII-2A 5250 - 5350 73.94 No
Bottom U-NII-2A 5250 - 5350 28.27 No
Back U-NII-2A 5250 - 5350 22.00 No
Left U-NII-2C 5470 - 5725 6.96 Yes
Right U-NII-2C 5470 - 5725 196.85 No
Top U-NII-2C 5470 - 5725 73.94 No
Bottom U-NII-2C 5470 - 5725 28.27 No
Back U-NII-2C 5470 - 5725 22.00 No
7 (57)
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Left U-NII-3 5725 - 5835 6.96 Yes
Right U-NII-3 5725 - 5835 196.85 No
Top U-NII-3 5725 - 5835 73.94 No
Bottom U-NII-3 5725 - 5835 28.27 No
Back U-NII-3 5725 - 5835 22.00 No
2.2.2 SISO Antenna 2
R e
[MHz] 4.3.1]
Left U-NII-2A 5250 - 5350 6.96 Yes
Right U-NII-2A 5250 - 5350 196.97 No
Top U-NII-2A 5250 - 5350 112.00 No
Bottom U-NII-2A 5250 - 5350 7.38 Yes
Back U-NII-2A 5250 - 5350 15.92 No
Antenna Left U-NII-2C 5470 - 5725 6.96 Yes
2 Right U-NII-2C 5470 - 5725 196.97 No
Top U-NII-2C 5470 - 5725 112.00 No
Bottom U-NII-2C 5470 - 5725 7.38 Yes
Back U-NII-2C 5470 - 5725 15.92 No
Left U-NII-3 5725 - 5835 6.96 Yes
Right U-NII-3 5725 - 5835 196.97 No
Top U-NII-3 5725 - 5835 112.00 No
Bottom U-NII-3 5725 - 5835 7.38 Yes
Back U-NII-3 5725 - 5835 15.92 No
2.2.3 MIMO
Test Operation Frequency Closest antenna to SAR t?St requirefi
Position mode range edge distance [mm] [According to section
[MHz] 4.3.1]
Left 802.11n 2412 - 2472 6.96 Yes
MIMO -
Right 802.11n 2412 - 2472 196.85 No
Top 802.11n 2412 - 2472 73.94 No
Bottom 802.11n 2412 - 2472 7.38 Yes
Back 802.11n 2412 - 2472 15.92 No
8 (57)
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2.3 Simultaneous transmission
WLAN, MBAN and NFC can be operated simultaneously.
Possible simultaneous transmissions are:

- 2.4 GHz WLAN SISO, MBAN

- 2.4 GHz WLAN SISO, NFC

- 2.4 GHz WLAN SISO, MBAN, NFC

- 2.4 GHz WLAN MIMO, MBAN

- 2.4 GHz WLAN MIMO, NFC

- 2.4 GHz WLAN MIMO, MBAN, NFC
- 5 GHZ WLAN SISO, MBAN

- 5 GHZ WLAN SISO, NFC

- 5 GHZ WLAN SISO, MBAN, NFC

- MBAN, NFC

9 (57)
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3. OUTPUT POWER

FINAS ilactrs
Finnish Accreditation Service AN
T287 (EN ISO/IEC 17025) gmma

3.1 Maximum specified conducted output power

From the customer, including tune-up tolerances.

WLAN Module:
Max Output
2.4GHz WLAN Power
[dBm]
802.11b 16.5
802.11n 40MHz 16.5
802.11n MIMO, antenna ports A+B 16.5
802.11n MIMO, per antenna 13.5
Max Output
5GHz WLAN Power
[dBm]
802.11a 15.5
WSI Module:
Max Output
NFC Power
[dBm]
13.56 MHz 30.37
Max Output
MBAN Power
[dBm]
2360 — 2500 MHz 12
10 (57)
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3.2 Tested conducted power

Measured conducted output power at transmitting antenna connector.

2.4 GHz WLAN:
. L. Output power [dBm]
Standard Bapduishh Antenna LLCL] LT Data rate
[MHz] mode
2422 MHz | 2437 MHz | 2452 MHz
802.11n 40 A OFDM MCSO0 9.22 13.48 9.25
. L. Output power [dBm]
Bandwidth Transmission
Standard Antenna Data rate
[MHz] mode
2412 MHz | 2437 MHz | 2462 MHz

802.11n MIMO 20 A OFDM MCS12 11.07 12.75 10.94

802.11n MIMO 20 B OFDM MCS12 13 12.83 13.14

5GHz WLAN:

Standard Ba[nl\:‘:_lw;]’th Antenna|Channel Fr([e;qnt:.:ezr;cy Trar:\::;s:mn Ra t:[al\:labps] Output power [dBm]
802.11a 20 A 52 5260 OFDM 6 9.27
802.11a 20 A 56 5280 OFDM 6 9.12
802.11a 20 A 60 5300 OFDM 6 9.14
802.11a 20 A 64 5320 OFDM 6 9.15
802.11a 20 A 100 5500 OFDM 6 10.30
802.11a 20 A 112 5560 OFDM 6 11.57
802.11a 20 A 116 5580 OFDM 6 11.69
802.11a 20 A 128 5640 OFDM 6 11.79
802.11a 20 A 132 5660 OFDM 6 11.80
802.11a 20 A 149 5745 OFDM 6 9.84
802.11a 20 A 165 5825 OFDM 6 11.48
802.11a 20 B 52 5260 OFDM 6 9.85
802.11a 20 B 56 5280 OFDM 6 9.91
802.11a 20 B 60 5300 OFDM 6 9.83
802.11a 20 B 64 5320 OFDM 6 9.78
802.11a 20 B 100 5500 OFDM 6 10.70
802.11a 20 B 112 5560 OFDM 6 11.80
802.11a 20 B 116 5580 OFDM 6 11.21
802.11a 20 B 128 5640 OFDM 6 11.54
802.11a 20 B 132 5660 OFDM 6 11.40
802.11a 20 B 149 5745 OFDM 6 9.28
802.11a 20 B 165 5825 OFDM 6 10.60

11 (57)
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4. TEST EQUIPMENT

Dasy near field scanning system, manufactured by SPEAG was used for SAR testing. The test
system consists of high precision robotics system (Staubli), robot controller, computer, near-
field probe, probe alignment sensor, and a phantom containing the tissue equivalent material.

The robot is a six-axis industrial robot performing precise movements to position the probe to
the location of maximum electromagnetic field.

Remmote  Signal lamps Shielded Room
Short cut - oA N p
A =] Control ’
B
Teach Pendant f | )
— 0 _ Light Beamn
T
Measurement Server DASY rd
oo el L)) ] P {
B 8] e - - ry ot
{ ogoug ) ot r ‘?r_: I o
0 T e
4 -l prote
[ Robat
Robot Controller s
PC 2 | Trsss svsiating [~ .
C5ar -~ { \ | . .
) || e '
e et |
10 = | —
o | @ E|m.' — | .

Figure 2 Schematic Laboratory Picture
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Test Equipment Model Serial Number LI L]
Date [years]
Amplifier, 500-8000MHz ZX60-83LN12+ NA NA NA
Amplifier, 800MHz-4200MHz, 10W | 10S1G4A 320421 NA NA
DAE4, converter DAE4 705 04/2024 1
DAE4, converter DAE4ip 1774 06/2024 1
DASY5 Software 52.8.8.1258 - NA NA
DASY8 Software 16.4.0.5005 - NA NA
Directional Power sensor NRT-Z44 107780 02/2024 1
Inline Peak Power Sensor MA24105A 2102058 11/2024 1
Isotropic DOS probe EX3DV4 3892 04/2024 1
Isotropic DOS probe EX3DV4 7827 06/2024 1
Network Analyzer E5071B MY42301191 03/2024 1
Power Sensor NRP8S 1419.0006K02-108509-Zh 03/2024 2
Power reflection meter NRT 835065/049 02/2024 3
System validation dipole D2450V2 758 12/2024 3
System validation dipole D5GHzV2 1014 12/2024 3
Vector Signal Generator MG3710E 6262028676 11/2024 1
Vector Signal Generator SMP02 836402/004 NA NA

Main used test system components are listed above. Forfull equipment list and calibration intervals, please contact the testing

laboratory.

13 (57)
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4.1.1 Isotropic E-field Probe Type EX3DV4

Construction

Symmetrical design with triangular core
Built-in shielding against static charges
PEEK enclosure material (resistant to organic solvents, e.g., DGBE)

Calibration

Calibration certificate in Appendix D

Frequency

4 MHz to 10 GHz (dosimetry)
Linearity: + 0.2 dB (30 MHz to 10 GHz)

Directivity (typical)

+0.1 dB in TSL (rotation around probe axis)
+0.3 dB in TSL (rotation normal to probe axis)

Dynamic Range

10 pW/g - >100 mW/g
Linearity: £0.2 dB (noise: typically <1 pW/g)

Dimensions

Overall length: 337 mm (tip: 20 mm)
Tip diameter: 2.5 mm (body: 12 mm)
Typical distance from probe tip to dipole centers: T mm

Application

General dosimetry up to 6 GHz
Compliance tests of mobile phones
Fast automatic scanning in arbitrary phantoms

4.2 Phantoms

Modular flat phantom:

The Triple Modular Phantom consists of three identical modules that can be installed and

removed separately without emptying the liquid. It is used for compliance testing of small
wireless devices in body-worn configurations. The phantom conforms to the requirements
of IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures.

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given in
IEC/IEEE 62209-1528 and FCC published RF Exposure KDB Procedures. The dielectric
parameters of the used tissue simulants were within +10% of the recommended values at
frequencies under 3GHz and +5% at frequencies above 3GHz. A liquid compensation
algorithm was used in DASY with which measured peak average SAR values were corrected for
the deviation of used liquid. Depth of the tissue simulant was at least 15.0 cm from the inner
surface of the flat phantom.

Copyright © Verkotan 2025

Tissue simulant liquid Ingredients

Deionized Water, tween, salt

14 (57)
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4.4 System Validation Status

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Copyright © Verkotan 2025

Frequency Dipole Probe Type CasliiI;I::le e DAE Unit / lz::::;:: Conductivity Date
[MHz] Type / SN /SN Type SN ] o [S/m]
2450 D;if%‘; ) ES>'<\13 Ds\égz— cw DAE 4 / 705 38.43 1.73 06/2024
5250 D:S:%\fs,_ ES)S D;é:; SMC D/?E‘;if / 35.62 476 08/2024
5600 DSSI\?:TO\ZZS_ ?S D7\$7’ SMC D/ﬁ‘;if/ 35.1 5.09 08/2024
5750 D:Sﬂzo\fs i i)’(j D7\é‘2‘7‘ SMC DA;‘;T / 34.86 5.2 08/2024
15 (57)
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4.5 System Check

FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

. 1w 1w
. Tissue Input Measured . . L.
Date Tissue T Frequency Power SAR1 Target | Normalized Dev:atwn Plot
Type °C] [MHz] [mW] [W/kg] SAR1g4 SAR1g [%] #
[W/kgl [W/kg]

16.11.2024 | WB Head 22 5250 250 7.72 73.09 77.2 5.62 1

17.12.2024 | WB Head 22 5250 250 7.57 73.09 75.7 3.57 2

18.12.2024 | WB Head 22 5600 250 7.62 72.92 76.2 4.50 3

19.12.2024 | WB Head 22 5750 250 6.77 69.05 67.7 -1.96 4

30.12.2024 | WB Head 22 2450 250 12.2 52.3 48.8 -6.69 5

4.5.1 Tissue Simulant Verification
Measured Target Deviation
Tissue Tiseue | Frequency Dielectric Conductivity Dielectric [Conductivity|
Date T Temp [°C] [MHz] Constant o [S/m] Constant o [S/m] £ [%] o [%]
[€] [€] Target Target
16.12.2024 | WB Head 20.7 5180 35.88 4.63 36.02 4.64 -0.4 -0.1
16.12.2024 | WB Head 20.7 5240 35.78 4.69 35.96 4.7 -0.5 -0.1
16.12.2024 | WB Head 20.7 5250 35.77 4.7 35.95 4.71 -0.5 -0.2
16.12.2024 | WB Head 20.7 5260 35.75 4.71 35.94 4.72 -0.5 -0.2
16.12.2024 | WB Head 20.7 5300 35.68 4.75 35.9 4.76 -0.6 -0.2
16.12.2024 | WB Head 20.7 5320 35.65 4.77 35.88 4.78 -0.6 -0.2
17.12.2024| WB Head 22 5180 34.87 4.54 36.02 4.64 -3.2 -2.2
17.12.2024 | WB Head 22 5240 34.77 4.6 35.96 4.7 -3.3 -2.2
17.12.2024| WB Head 22 5250 34.77 4.61 35.95 4.71 -3.3 -2.2
17.12.2024| WB Head 22 5260 34.75 4.61 35.94 4.72 -3.3 -23
17.12.2024 | WB Head 22 5300 34.69 4.65 359 4.76 -34 -2.3
17.12.2024| WB Head 22 5320 34.65 4.67 35.88 478 -34 -23
18.12.2024 | WB Head 21.5 5500 35.52 4.88 35.65 4.96 -0.4 -1.7
18.12.2024 | WB Head 21.5 5580 35.39 4.96 35.53 5.05 -04 -1.7
18.12.2024 | WB Head 21.5 5600 35.36 4.98 355 5.07 -0.4 -1.7
18.12.2024 | WB Head 21.5 5640 353 5.02 35.46 5.11 -0.4 -1.7
18.12.2024 | WB Head 21.5 5700 35.21 5.08 354 5.17 -0.5 -1.7
19.12.2024 | WB Head 21.5 5660 34.96 5.0 35.44 5.13 -1.4 -2.5
19.12.2024 | WB Head 21.5 5745 34.84 5.08 35.35 5.22 -15 -2.6
19.12.2024 | WB Head 21.5 5750 34.83 5.08 35.35 5.22 -1.5 -2.6
19.12.2024 | WB Head 21.5 5785 34.78 5.12 35.32 5.26 -15 -2.6
19.12.2024| WB Head 21.5 5825 34.72 5.15 35.28 5.3 -1.6 -2.7
30.12.2024| WB Head 21.3 2412 38.19 1.65 39.27 1.77 -2.7 -6.8
30.12.2024| WB Head 21.3 2422 38.18 1.65 39.25 1.78 -2.7 -6.9
30.12.2024| WB Head 21.3 2437 38.16 1.66 39.22 1.79 -2.7 -7.1
30.12.2024 | WB Head 21.3 2442 38.15 1.66 39.21 1.79 -2.7 -7.1
30.12.2024| WB Head 21.3 2450 38.14 1.67 39.2 1.8 -2.7 -7.3
30.12.2024| WB Head 21.3 2452 38.13 1.67 39.2 1.8 -2.7 -7.3
30.12.2024| WB Head 21.3 2462 38.12 1.68 39.18 1.81 -2.7 -7.5
30.12.2024 | WB Head 21.3 2472 38.1 1.68 39.17 1.82 -2.7 -7.8
16 (57)
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5. TEST PROCEDURE

WLAN testing was carried out in accordance with FCC KDB Publications 447498 DO1 General
RF Exposure Guidance v06 and 248227 D01 802.11 Wi-Fi SAR. Test configurations for SAR
testing were selected based on conducted power measurements.

A control software for WLAN was used to set the DUT to transmit at maximum power. The
WLAN transmission modes for testing were selected according to largest channel bandwidth
configuration, lowest order modulation and lowest data rate.

2.4GHz WLAN SISO and MIMO were tested with 802.11n standard with data rate of MCSO and
MCS12 respectively. 5GHz WLAN was tested with 802.11a standard with data rate of 6Mbit/s.

NFC Antenna

WLAN Antennas

MBAN Antennas

Bottom

Figure 3. Mapping of the DUT edges

WSI module (FCC ID 2A08L-WSI01) containing the MBAN and NFC transmitters, was
evaluated in the RF exposure report FCC_RF Exposure Evaluation_WSI module
_ID6894_03022025. MBAN has a duty cycle of 50.0% and NFC 0.07%. Both transmitters are
exempt from SAR testing based on low time averaged power.
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5.1 Test Positions
5.1.1 Extremity Configuration, Omm separation distance

Extremity SAR was tested from the front side along with the required sides show in
section 2.2. The device was placed on the top of a Rohacell and lifted towards the
phantom until the distance between the phantom and the device was Omm.

The plastic handle was removed, allowing testing next to the left side of the device with 0 mm
separation distance

Photos of the test positions are presented in appendix A.

5.2 ScanProcedures

First, area scans were used for determination of the field distribution. Next, a zoom scan
was performed around the highest E-field value to determine the averaged SAR value. Drift
was determined by measuring the same point at the start of the area scan and again at the
end of the zoom scan.

5.3 SARAveraging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy are all based
on the modified Quadratic Shepard’s method (Robert J. Renka,” Multivariate Interpolation
of Large Sets of Scattered Data”, University of North Texas ACM Transactions on
Mathematical Software, vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a
weighted average method. A trivariate 3-D / bivariate 2-D quadratic function is
computed for each measurement point and fitted to neighboring points by a least-
square method. For the zoom scan, inverse distance weighting is incorporated to fit
distant points more accurately. The interpolating function is finally calculated as a
weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.
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DASYS Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 3 GHz6 GHz range)

Uncert. Prob. | Div. | (e:) | (&) | Std. Unc. | Std. Unc.
Symbal Error Description value Dist (1g) | (l10g) (1g) (10g)
Measurement System Errors
CF Probe Calibration +13.1% N 2 1 1 +6.55% +6.55%
CFarif Probe Calibration Drift £1.7% R 1.-"'_7; 1 1 +1.0% £1.0%
LIN Probe Linecarity +4.7% R V3 |1 1 +2.7T% +2.T%
BBS Broadband Signal +2.6% R V3 |1 1 +1.5% +1.5%
SO Probe lsotropy +7.6% R [ V31 1 +4 4% +4.4%
DAE Other Probe+ Electronic +1.2% N 1 1 1 +1.2% £1.2%
AMB RF Ambient +1.8% N 1 |1 1 +1.8% +1.8%
Asys Probe Positioning 40,005 mm N 1 0.29 | 0.29 +0,15% +0.15%
DAT Data Processing +2.3% N 1 1 1 +2.3% +2.3%
Phantom and Device Errors
LIQ(s) | Conductivity (meas.)" ™ | 12.5% N 1 |o7ms| o7 | £20% | +1.8%
LIQ(T,) | Conductivity (temp.)"" +3.4% it va 078 | 071 +1.5% +1.4%
EPS Phantom Permittivity T140% | R | o3 |025| 025 | +20% | +20%
DIs Distance DUT - TSL +2.0% N 1 |2 2 +4.05% +4 0%
D.,. Device Positioning +1.0% N 1 1 1 +1.0% +1.0%
H Device Holder £3.6% N 1 1 1 +3.6% 4+3.6%
MOD DUT Modulation™ +2.4% R V3 |1 1 +1.45% +1.4%
TAS Time-average SAR +1.7% R V3 |1 1 +1.0% +1.0%
RFg.p | DUT drift 12.5% N 1 |1 1 £2.5% +2.5%
VAL Val Antenna Unc.**! +0.0% N 1 |1 1 +0% +0%%
RFin Une. Input Power*™ +0.0% N 1 |1 | +0% +0%
Correction to the SAR resulis
Cle, &) Deviation to Target +1.9% N 1 1 0.584 +1.9% +1.6%
C(R) SAR scaling® +0% R V3 |1 1 +0% +0%
u( ASAR) | Combined Uncertainty +11.6% +11.5%
U Expanded Unecertainty +23.3% +23.0%
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DASY5 Uncertainty Budget
According to IEC/IEEE 62209-1528
(Frequency band: 300MHz - 3GHz range)

Uncert. | Prob. | Div. | (c) | () | Std.Unc. | Std. Unc
symbol Error Description value Dist. 1g | 10g (1g) {10g)
Measurement System Errors
CF Probe Calibration +12.0% M V2 1 1 *6.0% +6.0%
CFanift Probe Calibration Drift £1.7% R V3 1 1 +1.0% £1.0%
LIM Probe Linearity +4.7% R V3 1 1 +2.7% +2.7%
BBS Broadband Signal +3.0% R V3 1 1 +1.7% +1.7%
150 Probe Isotropy +7.6% R 3 1 1 +4.4% +4.4%
DAE Data Acquisition +0.3% M 1 1 1 10.3% 10.3%
AMB RF Ambient +1.8% M 1 1 1 +1.8% +1.8%
Asys Probe Positioning £3.9% N 1 0.14 | 0.14 +0.5% +0.5%
DAT Data Processing +1.2% M 1 1 1 +1.2% +#1.2%
Phantom and Device Errors
LIQ(o) Conductivity (meas.)PA* +2.5% M V1 0.78 | O.71 +2.0% +1.8%
LIO(T.) Conductivity (temp.)*® +3.3% R ¥3 | 078 | o.M +1.5% +1.4%
EPS Phantom Permittivity +14.0% R 3 0 0 0% 0%
DIs Distance DUT - T5L +2.0% M 1 2 2 +4.0% +4.0%
Doz Device Positioning (£0.5mm) | +1.0% N 1 1 i +1.0% +1.0%
H Device Holder £3.6% N V1 1 1 +3.6% +3.6%
MOD DUT Modulation™ +2.4% R V3 1 1 +14% +1.4%
TAS Time-average SAR +2.6% R 3 1 1 +1.5% +1.5%
RFdrif DUT drift +2.5% M 1 1 1 +2.5% +2.5%
VAL Val Antenna Unc.w +0.0% M 1 1 1 0% 0%
RFin Unc. Input Power*™ +0.0% M 1 1 1 0% 0%
Correction to the SAR results
Cle, 0) Deviation to Target +1.9% N V1 1 0.84 +1.9% +1.6%
C(R) SAR scaling? 0% R 3 1 1 0% #0%
u{ASAR) Combined Uncertainty £11.0% £10.9%
u Expanded Uncertainty £22.1% £21.9%
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7. TEST RESULTS
7.1 SAR Results for Extremity Condition with 0Omm separation
2.4GHz WLAN SISO:
. Maximum| Conducted Measured| Power . Reported
Mode | Data Rate Ba;‘;:’:]‘th Antenna Fr(;:;:zr;cy Power Power Test Position | SAR;qq Drift* c Sll:{y] SF?CI::? SAR1o; | Plot #
[dBm] [dBm] [W/kgl] [dB] Y > [W/kgl
802.11n MCS0 40 A 2437 16.5 13.48 Front, Omm 0.01 -0.39 92 2.19 0.03
802.11n MCS0 40 A 2437 16.5 13.48 Left, Omm 0.24 -0.01 92 2.00 0.48 6
802.11n MCS0O 40 A 2422 16.5 9.22 Left, Omm 0.08 0.05 92 5.35 0.43
802.11n MCSO 40 A 2452 16.5 9.25 Left, Omm 0.08 -0.02 92 5.31 0.41
*Larger than 5% drifts included to scaling factors
2.4GHz WLAN MIMO:
. Maximum| Conducted Measured| Power . Reported
Mode | Data Rate Ba;;::;th Antenna Fr?:\]nt::zr;cy Power Power Test Position | SAR1qq Drift* c I:;t{o/] ch:cItI:? SAR1oy | Plot #
[dBm] | [dBm] W/kgl | [dB] |V W/kgl
802.11n | MCS12 20 A+B 2437 16.5 15.80 Front, Omm 0.01 -0.56 68 134 0.02
802.11n MCS12 20 A+B 2437 16.5 15.80 Left, Omm 0.13 0.04 68 1.17 0.15 7
802.11n MCS12 20 A+B 2437 16.5 15.80 Bottom, Omm 0.07 0.15 68 1.17 0.08
802.11n MCS12 20 A+B 2412 16.5 15.15 Left, Omm 0.09 -0.07 68 1.36 0.12
802.11n | MCS12 20 A+B 2462 16.5 15.19 Left, Omm 0.10 -0.06 68 1.35 0.13
*Larger than 5% drifts included to scaling factors
5GHz WLAN U-NII-1 & U-NII-2A:
. Maximum | Conducted Measured Power| Duty . Reported
Mode D[al\tnabR:]t € Ba[n;::;lth Antenna [Channel Fr?:nl::zr;cy Power Power Test Position | SAR;oy (Drift*| Cycle SF:acltl:rg SAR1o, |Plot #
P [dBm] [dBm] [W/kg] | [dB] | [%] [W/kg]
802.11a 6 20 A 52 5260 12.5 9.27 Front, Omm 0.01 -0.52| 96.2 2.37 0.02
802.11a 6 20 A 52 5260 12.5 9.27 Left, Omm 0.24 016 | 96.2 2.10 0.51 8
802.11a 6 20 A 60 5300 12.5 9.14 Left, Omm 0.23 0.09 | 96.2 2.17 0.49
802.11a 6 20 A 64 5320 12.5 9.15 Left, Omm 0.18 0.05 | 96.2 2.16 0.39
*Larger than 5% drifts included to scaling factors
q Maximum | Conducted Measured Power| Duty q Reported
Mode D;\tnabR:]t € Barn:\;"vlzc]lth Antenna |Channel Fr?:nl:_lez';‘:y Power Power | Test Position | SAR;o |Drift*| Cycle SF::I::? SAR1oq (Plot #
P [dBm] [dBm] [W/kg]l | [dB] | [%] [W/kg]
802.11a 6 20 B 56 5280 12.5 9.91 Front, Omm 0.00 0o** 96.2 1.82 0.01
802.11a 6 20 B 56 5280 12.5 9.91 Left, Omm 0.05 0.02 | 96.2 1.82 0.08
802.11a 6 20 B 56 5280 12.5 9.91 Bottom, Omm 0.02 0** 96.2 1.82 0.04
802.11a 6 20 B 52 5260 12.5 9.85 Left, Omm 0.05 -0.03| 96.2 1.84 0.09
802.11a 6 20 B 64 5320 12.5 9.78 Left, Omm 0.06 -036| 96.2 2.03 0.11 9

*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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5GHz WLAN U-NII-2C

Data Rate| Bandwidth Frequency Maximum | Conducted » Measured Pl.n-lvel Duty Scaling Reported
Mode [Mbps] [MHz] Antenna |Channel [MHz] Power Power | Test Position | SAR;o, |Drift*| Cycle Factor SAR;oy |Plot #
[dBm] [dBm] [W/kg] | [dB] | [%] [W/kgl]
802.11a 6 20 A 128 5640 155 11.79 Front, Omm 0 0** 96.2 2.35 0.00
802.11a 6 20 A 128 5640 155 11.79 Left, Omm 0.28 0** 96.2 2.35 0.66 10
802.11a 6 20 A 116 5580 155 11.69 Left, Omm 0.25 019 | 96.2 2.40 0.59
802.11a 6 20 A 100 5500 14.5 103 Left, Omm 0.17 029 | 96.2 2.81 0.48
*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
. Maximum | Conducted M ired |Power| Duty . Reported
Mode Dal\tnabRate Bann:\ll'lvldth Antenna |Channel Fre:nl.ll'lency Power Power Test Position | SARjo, (Drift*| Cycle SFcaItmg SAR10y |Plot #
Ll | L MHz] | [dBm] | [dBm] W/kgl | 18] | %1 | " | wrkgl
802.11a 6 20 B 112 5560 15.5 11.8 Front, Omm 0.04 0** 96.2 2.34 0.09
802.11a 6 20 B 112 5560 15.5 11.8 Left, Omm 0.22 -0.04| 962 2.34 0.52
802.11a 6 20 B 112 5560 15.5 11.8 Bottom, Omm 0.08 -0.82| 962 2.83 0.22
802.11a 6 20 B 100 5500 14.5 10.7 Left, Omm 0.17 0.16 | 96.2 2.40 0.40
802.11a 6 20 B 128 5640 15.5 11.54 Left, Omm 0.23 0.15 | 96.2 2.49 0.56 11
*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
5GHz WLAN U-NII-3
q Maximum | Conducted Measured Power| Duty q Reported
Mode Dal\tnabRate Bann:\ll'lvldth Antenna |Channel Fre:nl.ll'lency Power Power Test Position | SARjoq (Drift*| Cycle SFcaImg SAR10q |Plot #
Ll | L MHzl | [dBm] | [dBm] W/kgl | 18] | %1 | " | wrkgl
802.11a 6 20 A 132 5660 15.5 11.8 Front, Omm 0.00 0** 96.2 2.34 0.00
802.11a 6 20 A 132 5660 15.5 11.8 Left, Omm 0.29 013 | 96.2 2.34 0.68 12
802.11a 6 20 A 149 5745 15.5 9.84 Left, Omm 0.14 0.4 96.2 4.04 0.55
802.11a 6 20 A 165 5825 14.5 11.48 Left, Omm 0.17 026 | 96.2 2.13 0.36

*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.

Data Rate| Bandwidth e Maximum | Conducted Measured Power| Duty Scaling Reported
Mode [Mbps] [MHz] Antenna |Channel [MHz] Power Power | Test Position | SAR;o |Drift*| Cycle Factor SAR; oy |[Plot #
[dBm] [dBm] [W/kg] | [dB] | [%] [W/kg]
802.11a 6 20 B 132 5660 15.5 114 Front, Omm 0.03 0** | 96.2 2,57 0.08
802.11a 6 20 B 132 5660 15.5 114 Left, Omm 0.20 0.1 96.2 2.57 0.52 13
802.11a 6 20 B 132 5660 15.5 114 Bottom, Omm 0.05 0** | 96.2 2.57 0.12
802.11a 6 20 B 149 5745 15.5 9.28 Left, Omm 0.11 039 | 962 4.58 0.49
802.11a 6 20 B 165 5825 14.5 10.6 Left, Omm 0.15 -0.27 | 96.2 2.61 0.39

*Larger than 5% drifts included to scaling factors
**Due to low e-field generated by DUT at the location of drift measurement, the measurements are not applicable.
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7.1 SAR Results for Extremity Exposure Condition for MBAN and NFC

WSI module (FCC ID 2A08L-WSI01) containing MBAN and NFC transmissions was evaluated in
the RF exposure report FCC_RF Exposure Evaluation_WSI module _ID6894_03022025. For
simultaneous transmission SAR evaluation values were estimated.

Mode of Operation Estimated SAR10s[mW/g]
MBAN 0.13
NFC 0.001

7.2 1EC/IEEE 62209-1528:2020, Zoom Scan Evaluation

According to IEC/IEEE 62209-1528:2020, subclause 7.4.2 d.4), the zoom scan complies if the
peak spatial-average SAR is below 0.1 W/kg, or if the following criteria is met:

1. The smallest horizontal distance from the local SAR peaks to all points 3 dB below the SAR
peak is larger than the horizontal grid step.

2. Ratio of SAR at the second measured point (M2) to the SAR at the closest measured point
(M1) at the x-y location of the measured maximum is at least 30%.

Zoom scan compliance according to IEC/IEEE 62209-1528:2020 is automatically verified by
DASY software and all zoom scans in this test report do pass the criteria. The horizontal
distance and Ratio between measurement points M2 and M1 of the highest SAR results are
available in Appendix C.
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7.3 Simultaneous Transmission Analysis

Simultaneous transmission analysis for the maximum SAR is in the table below. Direct
summation of SAR results was performed.

Exposure Condition Extremity SAR10g [W/kg]
Test Position Front Left Bottom
2.4 GHz WLAN SAR 0.03 0.48 N/A
5 GHz WLAN SAR 0.09 0.68 0.22
Max WLAN SAR 0.09 0.68 0.22
Estimated MBAN SAR 0.13
Estimated NFC SAR 0.001
Direct Summation: 0.22 0.81 0.35
24 (57)
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APPENDIX A: PHOTOS OF THE DUT

Size of the DUT is: 240 x 150 x 60 mm

Figure 4 DUT without the handle.

Right

Figure 5. Side naming convention Bottom
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Figure 6. Front side of the DUT, Omm
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Figure 7 Left side of the DUT, Omm
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Figure 8 Bottom side of the DUT, Omm
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APPENDIX B: SYSTEM CHECK SCAN
Plot 1

Date/Time: 2024-12-16, 10:57

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5250.000 MHz;
Communication System PAR:;

Medium parameters used: f= 5250.000; o = 4.70 S/m; er = 35.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (All points), Mother scan peak deviation; 0.18; Mother scan avg offset: 2.08;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO0

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 1.78 V/m; Power Drift = 0.07 dB

SAR(1 g) = 7.72 W/kg; SAR(10g) = 2.20 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 6.9 mm
Ratio of SAR at M2 to SAR at M1 = 62.0%

Interpolated SAR [W/kg]
11
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Plot 2

Date/Time: 2024-12-17, 09:35

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5250.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5250.000; o = 4.61 S/m; €r = 34.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.05; Mother scan avg offset: 0.14;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 3.47 V/m; Power Drift = 0.03 dB

SAR(1 g) = 7.57 W/kg; SAR(10g) = 2.17 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.2 mm
Ratio of SAR at M2 to SAR at M1 = 61.8%

Interpolated SAR [W/kg]
10.4

29 (57)

Copyright © Verkotan 2025 Document ID: FCC_SAR report_Carescape ONE ID6952_19032025.docx



N

L S,
K

),
r = INAS  iocws
Verkotan FINAS =~
) Finnish Accreditation Service % 7~ N
T287 (EN ISO/IEC 17025) TN
Plot 3

Date/Time: 2024-12-18, 09:42

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5600.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5600.000; o = 4.98 S/m; er = 35.4; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.07; Mother scan avg offset: 0.08;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 3.02 V/m; Power Drift = -0.01 dB

SAR(1 g) = 7.62 W/kg; SAR(10g) = 2.19 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.3 mm
Ratio of SAR at M2 to SAR at M1 = 59.4%

Interpolated SAR [W/kg]
105
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Plot 4

Date/Time: 2024-12-19, 09:21

Test Laboratory: Verkotan Oy
DUT: D5GHzV2 - SN1045

Communication System: UID 0, CW; Communication System Band: ; Frequency 5750.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5750.000; o = 5.08 S/m; €r = 34.8; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.09, 4.96, 4.75); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.05; Mother scan avg offset: 0.02;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

Area Scan: Measurement grid: (40.0 mm x 80.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)
Reference Value = 2.53 V/m; Power Drift = 0.05 dB

SAR(1 g) = 6.77 W/kg; SAR(10g) = 1.94 W/kg (Positive only)
Smallest distance from peaks to all points 3dB below = 7.6 mm
Ratio of SAR at M2 to SAR at M1 = 58.3%

Interpolated SAR [W/kg]

9.38
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Plot 5
Date/Time: 30/12/2024 10:28:53
Test Laboratory: Verkotan Oy
DUT: D2450V2 - SN729

Communication System: UID 0, CW (0); Communication System Band: D2450 (2450.0 MHz); Frequency: 2450 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2450 MHz; ¢ = 1.669 S/m; &, = 38.138; p = 1000 kg/m?

Phantom section: Center Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.14, 7.45, 7) @ 2450 MHz; Calibrated: 15/04/2024
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = -4.0, 31.0
O  Electronics: DAE4 Sn705; Calibrated: 09/04/2024
O  Phantom: MFP_V5.1C (20deg probe tilt); Type: QD 000 P51 Cx;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Configuration/System check/Area Scan (71x71x1): Interpolated grid: dx=1.200 mm, dy=1.200 mm
Maximum value of SAR (interpolated) = 19.3 W/kg

Configuration/System check/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 108.7 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 22.9 W/kg

SAR(1 g) = 12.2 W/kg; SAR(10 g) = 5.73 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 9 mm

Ratio of SAR at M2 to SAR at M1 = 52.3%

Maximum value of SAR (measured) = 19.2 W/kg

Wikg
19.200

15.379
11.558
7737

3.916

0.095%
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APPENDIX C: MEASUREMENT SCANS
Plot 6
Date/Time: 30/12/2024 22:07:27
Test Laboratory: Verkotan Oy
DUT: GE HealthCare Carescape ONE

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2437 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2437 MHz, ¢ = 1.662 S/m; & = 38.16; p = 1000 kg/m?

Phantom section: Center Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

(] Probe: EX3DV4 - SN3892; ConvF(7.14, 7.45, 7) @ 2437 MHz; Calibrated: 15/04/2024
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection (Locations From Previous Scan Used)), Sensor-Surface: 1.4mm
(Mechanical Surface Detection), z = -4.0, 31.0
o  Electronics: DAE4 Sn705; Calibrated: 09/04/2024
o  Phantom: MFP_V5.1C (20deg probe tilt); Type: QD 000 P51 Cx;
O DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Left FCC/802.11n, MCSO 2437MHz, 40MHz, Antenna A, Left, Omm/Area Scan (151x101x1): Interpolated grid: dx=1.200
mm, dy=1.200 mm

Maximum value of SAR (interpolated) = 0.757 W/kg

Left FCC/802.11n, MCSO 2437MHz, 40MHz, Antenna A, Left, 0mm/Zoom Scan (7x7x7)/Cube 0: Measurement grid:
dx=5mm, dy=5mm, dz=5mm

Reference Value = 16.31 V/m; Power Drift = -0.01 dB

Peak SAR (extrapolated) = 1.00 W/kg

SAR(1 g) = 0.511 W/kg; SAR(10 g) = 0.237 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8.5 mm

Ratio of SAR at M2 to SAR at M1 = 51.9%

Maximum value of SAR (measured) = 0.799 W/kg

Wikg
0.488

0.390
0.293
0.195

0.098
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Plot 7
Date/Time: 30/12/2024 20:41:09
Test Laboratory: Verkotan Oy
DUT: GE HealthCare Carescape ONE

Communication System: UID 0, WLAN 2.4 (0); Communication System Band: WLAN2.4GHz; Frequency: 2437 MHz;
Communication System PAR: 0 dB;

Medium parameters used (interpolated): f = 2437 MHz, ¢ = 1.662 S/m; &, = 38.16; p = 1000 kg/m?

Phantom section: Center Section

Measurement Standard: DASY5 (IEEE/IEC)

DASY Configuration:

®  Probe: EX3DV4 - SN3892; ConvF(7.14, 7.45, 7) @ 2437 MHz, Calibrated: 15/04/2024
o  Sensor-Surface: 1.4mm (Mechanical Surface Detection), z = 31.0, -4.0
O  Electronics: DAE4 Sn705; Calibrated: 09/04/2024
O  Phantom: MFP_V5.1C (20deg probe tilt); Type: QD 000 P51 Cx;
o  DASY52 52.10.4(1527); SEMCAD X 14.6.14(7483)

Left FCC/802.11n, MCS12, 2437MHz, MIMO, Left, 0Omm/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm,
dy=5mm, dz=5mm

Reference Value = 11.77 V/m; Power Drift = 0.04 dB

Peak SAR (extrapolated) = 0.549 W/kg

SAR(1 g) = 0.280 W/kg; SAR(10 g) = 0.130 W/kg (SAR corrected for target medium)

Smallest distance from peaks to all points 3 dB below = 8.5 mm

Ratio of SAR at M2 to SAR at M1 = 51.3%

Maximum value of SAR (measured) = 0.447 W/kg

Left FCC/802.11n, MCS12, 2437MHz, MIMO, Left, Omm/Area Scan (151x101x1): Interpolated grid: dx=1.200 mm,
dy=1.200 mm

Maximum value of SAR (interpolated) = 0.461 W/kg

Wikg
0.265

0.212

0.159

0.106

0.053
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Plot 8

Date/Time: 2024-12-17, 14:40

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-1, U-NII-2A; Frequency 5260.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5260.000; o = 4.61 S/m; €r = 34.7; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.09; Mother scan avg offset: 0.04;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-1, U-NII-2A, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH52, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.42 V/m; Power Drift = 0.16 dB

SAR(1 g) = 0.831 W/kg; SAR(10g) = 0.242 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 65.5%

Interpolated SAR [Wikg]

112
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Plot 9

Date/Time: 2024-12-17, 20:06

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-1, U-NII-2A; Frequency 5320.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5320.000; o = 4.67 S/m; €r = 34.6; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.55, 5.41, 5.18); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.25; Mother scan avg offset: 0.36;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-1, U-NII-2A, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH64, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.08 V/m; Power Drift = -0.36 dB

SAR(1 g) = 0.166 W/kg; SAR(10g) = 0.055 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 7.9 mm

Ratio of SAR at M2 to SAR at M1 = 63.1%

Interpolated SAR [Wikg]

0.194
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Plot 10

Date/Time: 2024-12-18, 18:32

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5640.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5640.000; o = 5.02 S/m; €r = 35.3; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.21; Mother scan avg offset: 0.72;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-2C Standalone, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH128, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.57 V/m; Power Drift = 0.20 dB

SAR(1 g) = 0.985 W/kg; SAR(10g) = 0.280 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 6.8 mm

Ratio of SAR at M2 to SAR at M1 = 61.4%

ated SAR [W/ks]
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Plot 11

Date/Time: 2024-12-18, 22:24

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5640.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5640.000; o = 5.02 S/m; €r = 35.3; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.27; Mother scan avg offset: 0.41;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-2C Standalone, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH128, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.30 V/m; Power Drift = 0.15 dB

SAR(1 g) = 0.670 W/kg; SAR(10g) = 0.227 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 8.0 mm

Ratio of SAR at M2 to SAR at M1 = 60.4%

ated SAR [W/ks]
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Plot 12

Date/Time: 2024-12-19, 19:05

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5660.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5660.000; o = 5.00 S/m; €r = 35.0; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.23; Mother scan avg offset: 0.72;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-2C Standalone, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH132, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.56 V/m; Power Drift = 0.13 dB

SAR(1 g) = 1.01 W/kg; SAR(10g) = 0.289 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 6.8 mm

Ratio of SAR at M2 to SAR at M1 = 61.7%

Interpolated SAR [Wikg]

128
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Plot 13

Date/Time: 2024-12-19, 22:04

Test Laboratory: Verkotan Oy
DUT: Carescape ONE

Communication System: UID 10317, WLAN; Communication System Band: U-NII-2C Standalone; Frequency 5660.000 MHz;
Communication System PAR: ;

Medium parameters used: f= 5660.000; o = 5.00 S/m; €r = 35.0; Head Simulating Liquid;
Phantom section: Flat section
Measurement Standard: DASY8 (IEC/IECC)

DASY Configuration:

o Probe: EX3DV4 - SN7827; ConvF(5.04, 4.91, 4.7); Calibrated: 2024-06-17

Sensor-Surface: 1.4 mm (VMS + 6p), Mother scan peak deviation; 0.20; Mother scan avg offset: 0.14;
Electronics: DAE4ip - SN1774; Calibrated: 2024-06-18

Phantom: MFP V8.0 Center

DASY8 16.4.0.5005

O O OO

U-NII-2C Standalone, IEEE 802.11a WiFi 5 GHz (OFDM, 6 Mbps, 96pc duty cycle), CH132, EDGE LEFT, 0.00 mm
Area Scan: Measurement grid: (100.0 mm x 180.0 mm)

Zoom Scan: Measurement grid: (22.0 mm x 22.0 mm x 22.0 mm)

Reference Value = 0.24 V/m; Power Drift = 0.10 dB

SAR(1 g) = 0.588 W/kg; SAR(10g) = 0.202 W/kg (Positive only)

Smallest distance from peaks to all points 3dB below = 8.4 mm

Ratio of SAR at M2 to SAR at M1 = 60.3%

Interpolated SAR [Wikg]

0.617
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APPENDIX D: RELEVANT PAGES FROM PROBE CALIBRATION REPORTS

Calibration Laboratory of Pt S Schwelzerischer Kalibrierdienst
Schmid & Partner SS=— C s o
Engineering AG 2 S Swiss Calibration Service
Zoughausstrasse 43, 8004 Zurich, Swizeriand oy
Accredited by the Swiss Accrecitation Servics (SAS) Accreditstion No.: SCS 0108
The Swiss Accroditation Service is one of the signatories to the EA
Multilaters! Agreement for the recognition of calibration certificates
Cllent [ Verkotan 1 Cortifcato o, | EX-3892_Apr24
Oulu, Finland

[ CALIBRATION CERTIFICATE ]
— — —
\ Object EX3DV4 - SN:3892
Calbeation proceciro(s) QA CAL-01.v10, QA CAL-12.v10, QA CAL-14,v7, QA CAL-23.v6,

QA CAL-25.v8

Calibration procedure for dosimetric E-field probes
Caloragon date April 15, 2024
This cortficate documents the raceabilty to NAtCAR! STandarcs. which realze tha physical urits of s4.
The meas., and he Wes with confidencs probabiity are given on the liowing pages and are part of the certficate.
Al calibrations have boen conducted in the closed laboratory faciity: enviconmaent tempecature (22 + 3)'C and humidty < 70%.
Cafbration Equipmant used (MATE critical for calibration)

[ Prmary Standarcs ib Cal Dato (Cortiicate Noj | Scheduled Calbration
| Power mater NP2 SN 104778 | 26-Mar-24 (No. 2175403604037 War 2t
Power sonsor NAP-291 SNoToRRE 28 Nlar24 (No. 1T 540%6) | Mar2d™
T OCPDAK-IS [weighied) | SN 1249 080123 (OCP-DAKS 5.1240_Oced) Oct-24
OCP DAK-12 1016 0500123 (OCP-DAK12-1016_Oct2d) | Oct-2k
Roferonce 20 db Anenuator 7 20x) Mar-24 (No. 217-04046) Mar25
BAEs R Z3-Fob24 (NO. DAEA-880_Febal) Fob 24
[ Rateconce Probe XAV | SN 7388 | G5Novz3 (No. EXB-7343 RovZd) Woved
["Secondary Standacs © Check Dase (in house) 1 Scheduled Chack
[ Power meter E4d 198 | SN GBaTZ93674 0B-ADr-16 (n house check Jun-22) " Tn house chedk: Jun-24
! sensor E4812A SN MY41 498087 06-Apr-16 (i house chedck Jun-22) In house check Jon-2d |
[ Power sensor 44124 SN 000110210 - %ﬂa nmm%% " In house chadc An-24
| AF genecator HP 8648C | SN USSB42U0TI00 | 0d-Aug-29 (i house check In house chodk: Jun-24
| Network Analyzer E8358A | SN: USA 1080477 F1-Mar-14 (0 house chack OGt-22) Tn house chedk. Oct-24
Na—o Funcion Signature
! Calibratod by Joanna Lieshaj Laboratory Techician /4# {hs {
: o)
‘ Aoproved by Sven KZhn Tochnical Manager ,S Pl

Issued: Apnil 15, 2024
| This caltration certificate shall not be reproduced except in 441 without writien approval of the laboratory.

Certificate No: EX-3892_Apr24 Page 10/ 8
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EX30V4 - SN-38a2 April 15, 2024

Parameters of Probe: EX3DV4 - SN:3892
Basic Calibration Parameters

SensorX | Sensor¥  BensarZ Una [k =2}
_Nomm (uiiimy®) & 047 038 049 +10.1%
BeP (mv) B 1028 104.9 102.5 £4.7%

Calibration Results for Modulation Response

‘m[cmbuhnwmﬁ_ A B (3 (] VR | Max | Max
d8 | dB,uv dB m¥ | dev. | Umc®
) | k=2
o | oW EAI - 100 | 0.00 | 1183 | +1.9% | =4.7%
Y] Qi [X:] 1.00 130.8
B 5 i = L

| The: reporied uncertainty of measuremant is siated &S the Standand uncertainty of Messursmen] Multiphed by e coverage
| inchor k=2, which for & normal distribution coreaponds o a coverage probability of approximately 95%.

:Tum-ﬂm X do ron aPect e EX Sed urertsiny irssde TS0 (iee Page 5|
Linedriaiion Darameter URCEanty 1o MM Secingd fekd seegts
E Unceriairty i 0oterrined wing e MLE civillon nam Insdr nesponss apelyng seciangular daintuton and & Svprossed I e BQuare of T feld valus.

Cortificate No: EX-3802_Apr2+ Page 3ol §
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EX30v4 - GN-3892 April 15, 2024

Parameters of Probe: EX3DV4 - SN:3892

Other Probe Parameters

Sansar Arrargomon] | Trangutar |
Connector Angle o . | we
Mochanical Surface Delection Mode onabiod |
Optical Suriace Detection Mode disabled |
Probe Cverall Langth 237 mm |
Proba Body Diamater 10mm |
Tip Length amm
Tip Ciamater 2.5mm
Probe Tip 1o Sensar X Calbration Point o - T e |
Probe Tip 10 Sensor Y Calibration Poing T imm
Proba Tip to Sensor £ Calbration Point 1 men
Recommended Measureman Distance lrom Suracs 1.4mm |

Nt Madyrgimasn] diytance from purtsos can be increased o 34 mm lor an Aws Scan ok

Certificate No: EX-3852 Aprdd Page 4 of §
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EX30V4 - SN-3892 Aprd 15, 2024
Parameters of Probe: EX3DV4 - SN:3892
Calibration Parameter Determined in Head Tissue Simulating Media
1 (MHz)° Relative [ Conductivity” | ComvF X | ConvFY | CowFZ | Alpha® | Depth® | Une
Pormittivity” (8/m) (mm) | (k=2)
300 453 087 128 | 1128 | 128 | 009 100 | +133%
450 435 087 1066 | 1066 | 1066 | 0.16 130 | 2133%
00 27 088 1044 | 1014 | 1004 | 010 125 | +133%
750 419 089 9.10 9.76 942 | o038 127 | 211.0%
200 a5 097 9.05 923 908 | 0437 127 | 211.0%
1750 401 137 8.02 845 793 | 026 127 | +11.0%
1950 400 1.40 772 8.09 783 | 029 127 | +11.0%
2450 02 180 714 7.45 700 | 0% 127 | £11.0%
2600 300 198 6.97 729 683 | 029 127 | +11.0%
4400 369 384 6.07 633 593 037 127 | £139%
4800 %a | ez 575 6.00 564 037 127 | s139%

C Frequency vaicity anowe 300MHz of 4100 MHz oy appien for DASY ve.4 800 igher (409 PIGO 7). 6000 1 8 resreec 19 450 Mz The uncensinsy is v
RGNSy $13 IhD USCINEENty 10r T INGCENG Mquency Dand. Frequency vty beow 00 & +10, 25,
40, 50 and TOMHz 1o ConvF assesements & 30, 64, 125, 150 819 220 Wiz respecovely. VEsaly of ConvP sseessed o 810G 1 -6, and Conf
:-u-uuwu-nw ADOve § Q2 YQuatty Vel Cin D9 S10N060 10 4110 MH2
Tho protes e CAIDA LING BHIUR SMUAING IGUdS (THL) el deviate 107 £ 813 By es Tan 9% Do Pe L vilues Rypically betier han £9%)

RSS of we ConvF uncensinyy al calbrazon

And are vald %or TEL wih Seviations of up 10 410% If SAR comecton I sppled

9 NpraDap are detormined Qurng calteaton. SPEAG warmants that the remaming deviaton Oug 10 The bOUNGATY 696Ct A%6 COMPONSaton 's Always ess
TN 41% K requencies below 3 G and below 2% for fregquoncies botween 3-8 Gz &t any SSiancs Wper an Nat 1he prode 5 Samawr from the

toundary
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Calibration Laboratory of P 6 St K
Schmid & Partner &\E/é’s O vt pitarios ¥ Mo
Engineering AG e S Swiss Calibration Service
Zovghausswasse 43, 8004 Zurich, Switzeriand RN

Accrociiod Dy the Swiss Accreditation Service (SAS)
The Swiss Accreditation Service Is one of the signatories to the EA
Multitateral Agreement for the recegnition of calibration certificates

Accreditation No.: SCS 0108

Client [ Verkotan Certificate No. EX-7827_Jun24
| Oulu, Finland
| CALIBRATION CERTIFICATE |
Ovject EX3DV4 - SN:7827
Catbraton peocedurels) QA CAL-01.v10, QA CAL-12,v10, QA CAL-14.v7, QA CAL-23.v6,
QA CAL-25.v8
Calibration procedure for dosimetric E-field probes
Calteation date June 17, 2024

This calbeation catificate documents the taceabllity to national standards, which realize the physical unks of measurements (S1),
The measurements and the uncertaintes with confidence prodabilly are given 0n 1he IICWIngG Papes And are part of the carticals,

W
N2

%,

Y
W

N
II//II

VTR RS
,,/”Iuln\“\‘\

Al calibrabions have been conducted in the closed y faclty: lemperaturg (22 « 3)°C and humiclly < 70%.
Calbeation Equipment used (M&TE critical for caldmation)
Primary St =] Cal Datm (Cortficate No,) Schacuted Caibradon
Power meter NAP2 SN: 104778 26-Mar-24 (NO. 217-04035 04037} Mar-25
Power 30030 NRP-201 SN: 105244 26-Mar 24 (NO. 217-04038) Mar 25
OCP DAK'3S [weighted) | SN: 1249 05-00-23 (OCP-DARS.5-1248_0ci2d) Cet 24
DAK2 SN: 1018 05-0c1-23 (OGP-DAK12-1016_06i23) Oct24
2008 A SN: cﬁ?ﬁ (20x) 26-Mar24 (No. 217.04045) Mgl_-25
4 SN 660 237 00-24 (NO. DAEA-660_F 0024) Feb 26
[ Rictorenca Probe EXS0VA | SN. 7348 03N0v-23 (No. EX3-7348_Nowz3) Nov-24
Seconday Stancards D Chock Dale on houso) Schoduled Chack
Power metor £44198 SN: GB4 1293874 06-A0e-16 (in house chack Jur-22) In Rowso choce. Jum-24
Power 5onsor ESA12A TSN MY 1656087 06-Apr-16 (I house Chack Jun-22) I hows Chock. Jun-24
Power ponsot E4412A SN 000110210 06-ADr-16 (In house check Jur-22) In hoLse chock: Jun24
AF Qonoraicr HP BE4SC | SN, US3842001700 B4-Auxg 94 (in housa Chock Jun-22) in houso check. Jun 24
Notwork Anlyzor EBISSA_ | SN: USA1080477 31-Mar-14 (in house chock Oct-22) I Fousa check: Oct-24
l Name Furcton Signature
Calbrated by Joanna Ueshaj Laboratory Technican (‘] ﬂLQJ .
Approved by Svon Kithn Techrica Maragor / 4 //j/%

Issuodt Jure 17, 2024

This calitration cersficate shall not be reprocced except in full withoul writhen aperoval of th laboratory.

Certificate No: EX-7827_Jun24
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EX3DV4 - SN:7827 June 17, 2024

Parameters of Probe: EX3DV4 - SN:7827

Basic Calibration Parameters
Sensor X Sensor Y Sensor 2 Unc (k=2)
Norm (uVi(V/m)%) & 058 0.59 0.85 £10.1%
OCP (mV) & 106.2 108.7 108.2 +4.7%
Calibration Results for Modulation Response
Wb_m Name A B [ D VA | Max | Max |
a8 | dB /v dB | mV | dev. | Unct
k=2
0 W X1 0.00 0.00 100 000 | 1255 | =1.3% | t4.7%
Y1 000 0.00 | 100 1399 |
Z1 000 0.00 1.00 124.4
70352 | Wavelorm 0% X] 150 | 6042 | 626 7000 | 600 | 3.0% [ 1556%]
176 | 61.64 701 T 80.0
Z| 167 | 61,35 6.78 | 800 |
1 Puise Wavelorm (200Hz, 20%) X| 078 | 60.00 482| 699 | 800 | z2.3% | 296% |
Y| 079 ] 6000 | 506 800 |
Z| 083 | 6000 5.09 560 |
10354 | Pulse Wavelorm (200Hz, 40%) X| 000 124.18 0.75| 398 | 950 | z2.7% | =9.6%
Y2000 | 7200 | 7.00 950
21 047 | 13395 0.0 950 |
10355 | Puise Wavelorm (200Hz, 60°%) X | 14.74 | 159.60 172 222 | 1200 | £16% | 20.6%
Y| 1023 | 158.19 15.01 71200 |
Z| 9451 16 1562 120.0
10387 | OPSK Wavelorm, 1 MHz X| 046 | 6259 | 11.68] 1.00 | 150.0 | 228% | 20.6%
Y| 047 | 6274 | 12.13 150.0
Z| 039 | X 10.64 1300
10388 | GPSK Wavetarm, 10 MiHz X | 123 | 6553 | 13.42] 000 | 150.0 | £08% | =9.6%
Y] vz2| 6557 | 13.18 150.0
Z| 1001 6434 | 1254 1500 |
i 64-0AM Wavelorm, 100 kHz X| 1511 6293 | 15.25] 3.01 | 150.0 | 21.2% | =9
Y| 1681 8417 | 1559 "150.0 |
Z ) 6385 | 1529 1%0.0
i 64-QAM Wavelorm, 40 MHz X1 273 | 8818 | 14.99| 0.00 | 150.0 | 21.4% | £9.6%
Y| 275 | 6645 | 1504 150.0 |
Z| 281 B5IT | 1465 BN
10474 | WUAN CCOF, 64-GAM, 40MHz X| 381 8667 | 1548 0.00 | 150.0 | & +96%
Y] 382 6520 | 1513 RETE
2] 384 66.28 | 151 150.0
Noto: For detaits on UID parameters see Appendix
MrmmdmmntWammdeMMﬂdwmw
Wk-z.muawmmwmmnmumwawmmgm

:mwﬂmumx.mzwmmme*mwmratmmswu
L for

fioid sengn.
‘whmmmm Curdiaton o Bneat 1esponse DEHANG MCInguil JatrButon and is expressed lor the saus‘e of the field valve.

Cartificate No: EX-7827_Jun24 Page 3cf22
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EX30DV4 - SN:7827

Parameters of Probe: EX3DV4 - SN:7827

Verkotan =

o
FINAS

Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

June 17, 2024

Sensor Model Parameters
[+] c2 « T T2 T3 T4 5 6
F 1F v msV 2 msV-! ms V-2 v!
x 8.1 5860 3351 (KK 0.00 490 0.00 0.00 1.00
y 7.3 52.31 3295 1,60 000 490 0.35 0.00 1.00
2 76 5389 3248 4.50 0.00 492 053 0.00 1.00
Other Probe Parameters
Sensor Arrangement Triangular
Connector Angle -76.1*
Mechanical Surtace Detection Mode enabled
Optical Surface Detection Mode cisabled
Probe Overall Length 337 mm
Probe Body Diamoter 10mm
Tip Length Smm
Tip Diameter 25mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensor Y Calibration Point 1mm
Prebe Tip to Sensor Z Calibeation Point 1 mm
Recommended Measurement Distance from Surface t.4mm
Note: Measurement distance Fom surace Can B9 INSroased 1 3-4 7m %r a0 Awd Scan ob.
Certificate No: EX-7827_Jun24 Page & of 22
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EX30V4 - SN:7827 June 17, 2024

Parameters of Probe: EX3DV4 - SN:7827
Calibration Parameter Determined In Head Tissue Simulating Media

1 (MHz)© Relative Conductivity” | ConvF X | ConvFY | ConvFZ | Alpha® | Depth® | Unc"

Permittivity” (s/m) (mm) | (k=2)

750 419 0.89 8.79 9.54 9.13 037 127 211.0%
900 418 0.97 935 9.11 B.72 0.37 127 | 211.0%
1750 40.1 137 809 7.88 754 0.36 127 | 211.0%
1950 40.0 1.40 787 767 7.34 0.36 127 | 211.0%
2100 398 1.49 7.90 7.69 7.36 036 127 | 211.0%
2300 395 1.87 784 744 | 792 036 127 | 21.0%
2450 39.2 1.80 7438 718 | 688 038 127 111.0%
2600 33.0 1.96 7.20 702 6.72 036 127 | £11.0%
3300 382 271 6.65 648 621 036 127 +13.1%
3500 379 291 6.71 8.53 628 0.38 127 | 2139%
3700 ary 312 6.62 645 817 036 127 | £13.9%
3900 375 332 647 6.30 6.03 0.35 127 | £13.1%
4100 37.2 353 6.38 621 595 035 127 | £131%
5250 359 a7 555 541 5.18 03 127 +13.1%
5600 355 507 | 504 491 470 0.28 127 | 2130%
5750 354 | 522 | 50 496 475 0.27 127 | 2130%

© Froquency vaidity above S00MHz 0f £ 100MHz ool apptes o DASY vé & and higher (s0e Page 2), eise it is rosticted 15 2 SOMHz. The Lrcertanty is ©9
RSS of the ComF urcarainty 8 Calration $equancy and 1he Uncertainty Kor the INICRIOd 1reguency band. Faguency valeity Below J00 MMz 8 <10, 29,
40, 50 and TOMHz o Cornf atsessments a2 3064, 128, 150 and 220 MHz respectvaly. Valoly of CovF assessed & 6 MG i &-0MHz, and Convé
23509503 1 1IMH2 8 S-10MMz. Above § GMz recuency vaiicily can be extended 1o £ 110N
’mmvowvmmmmwnﬂwumhuwaqu +5% om e larget values (hypically better han =3%)
and are vald for TSL with deviations of up 10 +10% 4 SAR commection is sgpied.

°MWﬂwwwnﬁu\ SPEAG warrssts that 1 semaining Spviation due 1o the boundary efiect aler COMPENEalion is shways loss
a0 21% for froquoncies beiow 3 GHz and Balow + 2% ke fraquencies datwens 3-0 GHz o any datance larger han hal the orobe 1D Glmeter bom
boundary

" The sumed y & the toal y (& = 2) of Norm-Com. Tharelons, The urcentainty sated s ogurvalent 10 the Uncarsanty
Sompanort with the symbol CF in Table 9 of IECNEEE 6220015282020

Certificate No: EX-7827_Jun24 Page Scf 22
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EX30V4 - SN.7827 Juna 17, 2024

Parameters of Probe: EX3DV4 - SN:7827
Calibration Parameter Determined in Head Tissue Simulating Media

1 (MH2)© Relative Conductivity® | ConvF X | ConvFY | ComvFZ | Alpha® | Depth® | Une®
Permittivity® (8/m) | (mm) (k=2)

6500 345 8.07 5.38 522 500 | 020 | 127 £18.6%

€ Froquency valicity a1 6.5CHz2 Is -600'+ TOOMME, 0nd + T00MHE at ¢ above 7 GH, The uncerisinty it e RSS of the ComF uncensinty & calbration

s y Arc B o y Yo e frequency band

F The probes are calbeated using tissum simulating Squids (TSL) hat deviate br ¢ and o by less than +10% brom e target valses (fypically betier than +0%)
and are volkd for TSL with deviatons of up 0 £ 10%

@ Apha/Depth aro Getermined during caltration. SPEAG warmnts that 1o femaining Osation Gue 10 the boundary etiect X107 COMPENsaton Is always less
fan =1% or requancies Delow 3 Gz, below £2% 10f Mequences Detwoon 3-8 GH2. and Below 14% 1or Ireguoncios Botween 6-10 GHE &t any dstance
larper than hait the pode £p dumetes om e boundary.

H The sates uncerainey i 1 10w CABIIen urcarainty (K « 2) of Norm-Conv, Tharstocs, The uncertarty $68300 & equivalent 15 The Urcartanty
compongnt with the symibol CF in Table @ of IEC/EEE £2200-1528.2020

Certificate No: EX-7827_Jun24 Mo €ot22
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APPENDIX E: RELEVANT PAGES FROM DIPOLE CALIBRATION REPORTS

SAR Reference Dipole Calibration Report

Ref: ACR.348.11.24 BES.A

VERKOTAN LTD.
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND
SAR REFERENCE DIPOLE

FREQUENCY: 2450 MHZ
SERIAL NO.: D2450V2 SN:758

Calibrated at MVG
Z.1. de la pointe du diable
Technopéle Brest Iroise — 295 avenue Alexis de Rochon
20280 PLOUZANE - FRANCE

Calibration date: 12/11/24
e, cofirac

B
ey

FTAI DHNAGF

Accreditations #2-5729 and 22-6814
Scope available on waw.cofac &

The mse of the Cofrac brand and the accreditation references is prohibited from any reproduction.

Summary:

This document presents the method and results from an accredited SAR reference dipole calibration
performed m MVG wsmg the COMOSAR. test bench  All calibrafion results are traceable to

nztional metrology mstitatons.

Page- 1/8
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Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

Ref ACR 323114 BESA

Nume Funciivn Duie Signuiure
FPrepared by - Pedro Ruiz Technical Manager 12/16/2024 [ foeft
Checled & ) - : &0 I
appr by- Pedro Buiz Technical Manager 12/16/2024 |
Authovized by: Geraldine Toutain Quality Manager 12 /20,2024
e DuguSigred By
Géraldine TOUTAIN
Customer Name
Distribution : Verkotan Lid.
Issue Name Duate Modifications
A Pedro Ruiz 12/16/2024 Initial release

This doceoment shall not be r@rot;ycm o
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SAR REFERENCE DIPOLE CALIERATIONREPORT Ref ACR3BIL.MBEA

6 CALIBRATION RESULTS

6.1 MECHANICAL DIMENSIONS

T. mm h mm d mm

Measured Required Measured Required Measured Required

- 51.50 +/- 2% - 30.40+/-2% - 3.60 +/- 2%

62 511 PARAMETER

G.2.1 511 pamanneter m Hesd Taguad

Frauency. WHz
350 30 MW M MM M MR 290 5N
0-|

511 dB

Frequency (MHz) 511 parameter (dB) Requirement (dB) Impedance
2450 -23.51 -20 4410 - 2.2i0
63 SAR

The ICC/ICCLE 62209-15328 and T'CC KDD865664 D01 standards state that the system validation
measurements must be performed using a reference dipole meeting the fore mentioned retum loss
and mechanical dimension requirements. The validation measurement mmst be performed agamst a
liguid filled flat phantom. with the phastom constructed as outlined in the fore mentioned standards.
Per the standards. the dipole shall be positioned below the bottom of the phantom. with the dipele
length centered and parallel to the longest dimension of the flat phantom. with the top surface of the
dipole at the described distance from the bottom surface of the phantom by using a prescribed spacar.

6.3.1 SAR with Head Licud
The IEC/IEEE 62209-1528 and FOC KDB865664 D01 standards state that the system validation
measurements should produce the SAR values shown below (for phantom thickness of 2 man), within

the uncertainty for the system validation. All SAR valves are normalized to 1 W forward power. In
bracket, the measurad SAR is given with the used input power.

Software OPENSAR VS

Phantom SI 13./0% SAMES

Probe SN 3623 EPGO431

Ligmd Head Ligmd Values: eps’: 41.6 nzma ; 1.81

Page- 0/8
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Bef ACR 34811 M BES A

Dhstance between dipols center and hgumd 10.0 mm
Area sean resclution dx=8mm/dy=8mm
Zoon Scan Resolubion dx=Smm/dy=Smm/dz=5mm
Frequency 2450 MH=
Input power 20 dBm
Ligmd Temperature W +-1°C
Lab Temperzhwe 0+-1°C
Lab Humudity 30-70 %
Fregquency 1z SAR (Wkg 10z SAR (W/kg)
Measured | Measured Target Measured | Measured Target
normalized | normalized normalized | normalized
to 1W to 1W to 1W to 1TW
2450 MHz 5.35 53.53 52.40 2.59 25.86 24.00
\ ]
‘ L
[ B0
;- Fom
::I: Fam ~
N o S
“ H '|‘1 o .‘.‘_1 . 1]

ul] o [ P, Withoear the WrITsm approy

This docememt shall not be reproduced, @
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SAR Reference Dipole Calibration Report

Ref: ACR.348.13.24 BES.A

VERKOTAN LTD.
ELEKTRONIIKKATIE 17
90590, OULU, FINLAND
SAR REFERENCE DIPOLE
FREQUENCY: 5200-5800 NIHZ
SERIAL NO.: DSGHZV2 SN:1014

Calibrated at MVG
Z.1. de la pointe du diable
Technopile Brest Iroise — 195 avenue Alexis de Rochon
29250 PLOUZANE - FRANCE

Calibration date: 12/11/24
v, cofrac

FTAIHNAGE

Arediatdons £2-5730 and 22-6212
Scope mvailable on ww. cofac &

The mse of the Cofrac brand and the accreditation references is prohibited from any reproduction.

Summary:

This document presents the methed and wesults from an accredited SAR reference dipole calibration
performed m MVG wsmg the COMOSAR test bench  All calibrafion results are taceable to
nzhonal metrology mstiaons.

Page: 10
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Bof ACRMEIZMBESA

Name Function Date Signature
Prepared by - Pedro Ruiz Technical Manager 12/16/2024 gl
Checkad & - . : Y16/707 i
approved by Pedro Rniz Technical Manager 12/16/2024
Authorized by: Geraldine Toutain Quality Manager 12/20/2024
Géraldime TOUTAIN
Customer Name
Distribution Verkotan Ltd.
Issue Name Date Modifications
A Pedro Ruiz 12/16/2024 Initial release
Paga- 20
Template ACR DDD.N. FEMVGBISSUE._SAR Reference Dipole vM
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oy for e purpone for which ir fs submited ama is mor to be released i whole or part witaout written qeproval gf MTG.

Copyright © Verkotan 2025

55 (57)

\\\\\\u|u/,,//

Document ID: FCC_SAR report_Carescape ONE ID6952_19032025.docx



_ )
oD \A
- FINAS
- Finnish Accreditation Service
T287 (EN ISO/IEC 17025)

SAR FEFERENCE DIPOLE CALIERATION REPORT Ref ACR.3481304BESA

6 CALIERATION RESULTS

6.1 MECHANICAL DIMENSIONS

L mm h mmm d mn
Measured Eequired Measured Required Measured
- 20.60 +/- 2% - 40.30 +/- 2% -

Eequired
3.60 +/- 2%

62 5S11 PARAMETER

6.2.1 511 parameter in Head Liguid

Freguency. WHz
510 3 530 5200 5500
0-

511,48

Fregquency (MHz) 511 parameter (dB) Requirement (dB) Impedance
5250 -29.18 -20 4730 +2.102
5600 -28.52 -20 45903702
5750 -21.25 -20 4210 -0.60
63 SAR

The IEC/TEEE 62209-1528 and FOC KDB865664 D01 standards state that the system validation
messurements must be performed using a refererce dipole meeting the fore mentioned retum Ibss
and mechanical dimension requirements. The validation measurement nmst be performed against a
liguid filled flat phantom. with the phantom constucted as outlined in the fore mentioned standards.

Per the standards, the dipole shall be positioned below the bottom of the phantom, with the dipole
length centered and parallel to the longest dimension of the flat phantom, with the top surface of the

dipole at the described distance from the bottem svrface of the phantom by using a prescribed spacer.

6.3.1 SAR with Head Licuid
The IEC/IEEE 62209-1528 and FOC KDB865664 D01 standards state that the system validation
measurements should produce the SAR. valies shown below (for phantom thickness of 2 mm). within
the vncertainty for the system validation. All SAR values are normalized to 1 W forward power. In
bracket, the measured SAR is given with the used mput power.

Soffware OFEMSAR VS
Phantom SN 13/0% SAMEE
Probe SN 3623 EPGO431

e Thimale v
L

i g MV'G. Tha iyformarian conteined harein is 1o ¢ wed
i oo be releasad mwhole ar par withow writem qpproval gf MTG.

This document shall nor be r@o&urﬁ P mpfn;
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SAR REFERENCE DIFOLE CALIERATION REPORT Ref ACR 34013 4BESA
Ligmd Head Liqud Values @ 5230 MHz: eps' : 35.2 sigma : 4.66
Head Liquid Values (@ 5600 MHz: eps’ - 34.1 sipma - 4.99
Head Liguid Values (@ 5750 MHez: eps’ - 33.7 sipma - 5.20
Dhstance between dipols center and hqud 10.0 mm
Avea sean resclution dx=8mm/dy=Rmm
Zoon Scan Resoluhon de=dmm/dy=4mm/ dz=lrom
Frequency 3250 MH=z
5600 MH=
5750 MH=
Input power 20 dBm
Liqmid Temperature 20+-1°C
Lab Temperature 20+-1%C
Lab Humudity 30-70 %
Freguency lg SAR (Wkg 10g SAR (W/kg)
Measured | Measured Target Measured | Measured Target
normalized | normalized normalized | normalized
to 1W to 1W to IW to 1W
5250 MH=z 7.55 7547 77.00 2.18 21.84 221
5600 MHz 8.54 85.38 78.30 2.49 24.90 23.2
5750 MHz 7.56 75.58 78.1 220 21.96 223
SAR MEASUREMENT PLOTS @ 5250 MHz
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